¢ 1:2’2‘%\ PUBLIC HEALTH DIVISION
j"ﬁw Drinking Water Services

e ~/ Tina Kotek, Governor

March 1, 2024

Scott Coleman, Public Works Director
City of Umatilla
scott@umatilla-city.org

Letter sent via email only.

Re: Umatilla Wanapa Road Water Treatment Facility
(Wigen Skids w/Toray HFUG-2020AN UF modules)

City of Umatilla (PWS ID #00914)
Conditional Approval (PR#16-2024)

Dear Mr. Coleman:

On February 1, 2024, the Oregon Health
Authority’s Drinking Water Services (DWS)
received 100% design plans for the City of
Umatilla (PWS ID# 00914) Wanapa Road Water
Treatment Facility (Woodard & Curran Project
#0233937.02). The design is for a membrane
plant initially using two Wigen filtration skids
[...]
24 inches wide for square or rectangular footings. We recommend a maximum allowable
bearing capacity of 12 kips per square foot (psf) for footings bearing directly on bedrock or
6 ksf for footings bearing on compacted structural fill placed on bedrock. The allowable
bearing capacity may be increased by one-third for short-term, transient loading conditions
(i.e., seismic and/or wind loads).



March 1, 2024

City of Umatilla (00914) — Wigen Skids w/ Toray HFUG-2020AN UF Modules
Conditional Approval — PR# 16-2024

Page 56 of 68

Project Phasing: (Go Back to List of Bookmarks)

The overall project is to be completed in 5 phases with potable water being produced at the end of phase 5
(water for industrial use will be produced in earlier phases):

Phase 1 (2023) — primarily temporary facilities to be able to start producing industrial process
water (125-ft dia. glass fused to steel bolted tank, portable PALL membrane plant, and other
facilities needed to produce water for industrial use)

Phase 2 (2024) — More permanent facilities that will be put to potable use after phase 5 (raw
water tank at the plant, generator, backwash handling facilities)

Phase 3 (2025/2026) — Permanent raw water pump station and raw water transmission line
membrane racks.

Phase 4 (~2026, to be determined) — Membrane racks and modules.
Phase 5 (2028) — More membrane racks and modules and production of potable water.




March 1, 2024

City of Umatilla (00914) — Wigen Skids w/ Toray HFUG-2020AN UF Modules
Conditional Approval — PR# 16-2024

Page 57 of 68

Project Contacts: (Go Back to List of Bookmarks)

Membrane plant design/construction:
e Industry Representative: Rupeet Malhotra

e Owners Advisor: Salas O’ Brien: Donald Young, Donald.Young@salasobrien.com

e PCL Construction: Project Manager, Cameron Goss, CTGoss@pcl.com

Project Engineer, Will Gendusa, Wgendusa@pcl.com

e Design Engineer: Woodard & Curran: Project Manager, Paul Brandt, PBrandt@woodardcurran.com

Membrane skid and module suppliers:
e Wigen Water (skids)
o VP of Sales - Michael Bourke, D(303) 350-3086, T(800) 240-3330, michael.bourke@wigen.com
o Tim Seibert, tim.seibert@wigen.com

e Toray (membrane modules)
o UF/MBR Technical Support Leader — Sue Guibert, O(289) 635-6083, C(858) 382-2813,
sue.guibert.h4@mail.toray

City of Umatilla (COU) potable water system:
e (City of Umatilla:
o Public Works Director: Scott Coleman (541) 922-3226 ext 1010, scott@umatilla-city.org
o Water System Operators:
= Leon Scheel (541) 922-3226, leon@umatilla-city.org
= Bryan Cutchen (541) 922-3226, bryan@umatilla-city.org

e Carollo Engineers (treatment):
o Chief Technologist/VP: Dan Hugaboom, P(208) 376-2288, M(208)-866-3402, dhugaboom@carollo.com
o Project engineer: Ali Leeds, P(206) 538-5169, M(206) 661-6324, aleeds@carollo.com

e J.U.B Engineers (raw water pipeline):

o Lisa Siefkin, lls@jub.com

o Bret Converse

e Kleinschmidt Group (pump station)
o Bill Cutting, Bill.Cutting@kleinschmidtgroup.com

Oregon Health Authority — Drinking Water Services:
e Membrane plan review — Evan Hofeld, (971) 200-0288, evan.e.hofeld@oha.oregon.gov
e Intake, pump station, pipeline plan review — Bill Goss, (541) 966-0900, William.H.GOSS@oha.oregon.gov



mailto:Donald.Young@salasobrien.com
mailto:CTGoss@pcl.com
mailto:Wgendusa@pcl.com
mailto:PBrandt@woodardcurran.com
mailto:michael.bourke@wigen.com
mailto:tim.seibert@wigen.com
mailto:sue.guibert.h4@mail.toray
mailto:scott@umatilla-city.org
mailto:leon@umatilla-city.org
mailto:bryan@umatilla-city.org
mailto:dhugaboom@carollo.com
mailto:aleeds@carollo.com
mailto:lls@jub.com
mailto:Bill.Cutting@kleinschmidtgroup.com
mailto:evan.e.hofeld@oha.oregon.gov
mailto:William.H.GOSS@oha.oregon.gov

March 1, 2024

City of Umatilla (00914) — Wigen Skids w/ Toray HFUG-2020AN UF Modules
Conditional Approval — PR# 16-2024

Page 58 of 68

<<<Go Back to List of Attachments Next Attachment - F (Operator Cert) >>>

Attachment E
CITY OF UMATILLA PLANNING COMMIRSION
:;'OIT AND DRCTSION
C Onditional Use Approval CONDIIONAL LSE (CU-3-22) & SEOE PFLAN REVIEW
DATE OV HEARING: Novesiber 22, 2022
EPORT PREFPARED BY: Tacab Fouts, Senkor Planie
Conditions for land use approval are as follows: L GENERALINFORMATIGH ANDFACTS
IV, SUMMARY AND PLANNING COMMISSION DECISION L e
Washington 98100
The applicant is proposing to develop the site with a new municipal potable and non-potable water, Land Uee Reviews Conditional use and e plan review 0 eatablish e wter sywem
stormwater, and industrial waste water facility. The submitted materials meet or are capable of -
meeting the standards and criteria of approval as addressed in this report. Therefore, based on the Propocty Duseriptiont  TikTot 1100 0n Amsstors Map SN29
information in Sections | and I of this report, and the above criteria, Mﬂp of fact and Loeationt The wtyort gty I st ol Waipn Rowd i the City of
conclusions addressed in Section 111, the City of Umatilla Planning Commission APPROVES Yoy
Conditional Use, CU-3-22 & SP subject to the conditions of approval contained in Section V. S oy TN SaraTIR e s
Proposed Develnpment: — Tho appliont eexueats approval 10 develog municipal potable and
i oo pertabile witer, sioonwiser, and idusteal waste wate Daoilitio,
Y. CONDITIONS OF APPROVAL tome fra————
" s I
1. The applicant must obtain all federal, state and local permits or licenses priortostarting | e .
construction activitics. ori il ot 0 ol | Vi ol
2. Landscaping shall be located along street frontages and building fronts 1o enhance the anud wre.
strect uppearance of o development. Landscaped arcas shall be provided with automatic il ity U Vi Lai sl Welanala
irrigation unless a landscape architect certifies that plants will survive without ] Hy il | Dnta canercanye o consnation
irrigation. (T e i

3. If any historie, cultural or other archacological artifacts, or human remains are
discovered during construction the applicant shall immediately cease construction
activity, secure the site, and notify appropriate agencics including but not limited to the
City of Umatilla, Oregon State Historic Preservation Office and the Confederated
Tribes of the Umatilla Indian Reservation (CTUIR) Cultural Resources Protoction
Program.

4. The applicant must establish the proposed ase within one year of the date of the final
approval unless the applicant applics for and receives and extension priot to the
expiration of the approval.

5. Failure to comply with the conditions of approval established herein may result in
revocation of this approval.

% |
AR i

L B EE
AN RN A

E R




March 1, 2024

City of Umatilla (00914) — Wigen Skids w/ Toray HFUG-2020AN UF Modules
Conditional Approval — PR# 16-2024

Page 59 of 68

<<<Go Back to List of Attachments Next Attachment - G (COE Requirements) >>>

Attachment F
Operator Certification Requirements (WT2 & WD2 DRC)

(rev. 2/9/24)

The new water treatment plant will require a treatment operator in direct responsible charge
(Treatment DRC) with a Water Treatment 2 (WT2) license (minimum) once disinfection is
added to serve as a potable water supply for the City of Umatilla. It is anticipated that the
City of Umatilla will still be classified such that a Water Distribution 2 (WD?2, currently
required) will still be needed as the Distribution DRC. The WT2 and WD2 certification
requirements are based on the points allocated in the form below and are subject to change
based on population growth and depending upon the final treatment system configuration.

The Umatilla membrane plant treatment scored a total of 51 points, requiring a WT2
DRC. The WT?2 designation is assigned for treatment totaling from 32 — 55 points. This score
assumes the full 7.8 MGD buildout (8 points), 1 coagulant added using a static mixer (3
points) & on-site generated sodium hypochlorite (7 points) among other considerations (see
the Water System Treatment and Distribution Classification Worksheet on the following page).
Corrosion control treatment was not factored in, although pH/alkalinity adjust could be
added for 4 points, which would still require a WT2 treatment operator.

The WD2 DRC designation is assigned for population served in the range of 1,501 —
15,000 people. The population used for this rating was 7,605 as shown below from the

population shown on our website on 8/29/23.

OR41 00914 UMATILLA, CITY OF Classification: COMMUNITY

Contact: LEON SCHEEL Phone: 541-922-3226
PO BOX 130 County: UMATILLA
UMATILLA, OR 97882 Activity Status: ACTIVE — History

Population: 7,605 Number of Connections: 2,120

Operating Period: January 1 to December 31 Regulating Agency: REGION 1

Certified Operator(s) Owner Type: LOCAL GOVERNMENT
Required: Y Licensed By: N/A
Distribution class: 2 Approved Drinking Water Protection Plan: No
Treatment class: None Source Water Assessment: Yes
Filtration Endorsement Required: No Last Survey Date: Apr 14, 2021

The current population can be viewed online at:
https://yourwater.oregon.gov/inventory.php?pwsno=00914



https://yourwater.oregon.gov/pwsemployees.php?pwsno=00914
https://yourwater.oregon.gov/pwsemployees.php?pwsno=00914
https://yourwater.oregon.gov/inventory.php?pwsno=00914

March 1, 2024

City of Umatilla (00914) — Wigen Skids w/ Toray HFUG-2020AN UF Modules
Conditional Approval — PR# 16-2024

Page 60 of 68

Water System Treatment & Distribution Classification Worksheet

Water System Treatment and Distribution Classification Worksheet (not for small PWS classification) Page 1of 2
PWS Name: City of Umatilla Date: 8/29/2023
PWS ID#: 41 00914 PWS Type: C (C,NTNC,TNC,NP/SR)  Pop:7,605
WTP Name: TP for Colummbia River WTPID: D DWP Staff: Evan Hofeld
Classification: WT=2 WD=2 FE= 1 put "N/A"if no treatment
Item - Use this saction only if system treats for contaminants in QAR 333-061-0030(3) through (5) and (7) 1Points
system size - use population served or flow whichever is grester and round to lowest whole number
Population Srvd 1 pt per 10,000 (max 30), 1 if < 10,000 Pop = 7,605 1to 30
Avg Day Demand 1 pt per 1 mgd of flow {max 30), 1if <1 mgd ADD = 7.800 1to30 8
Treatment system water source
Groundwater GW 3
Surface water or Groundwater Under the Influence of Surface Water SW/GU 5 5
{Chemical Treatment/Addition Process
Fluoridation .5 |
Disinfection:
Ultraviolet 2
UV with Chlorine Residual 5
Ammonia/Chloramination 3
Chlorine 5
Mixed Oxidants/On-site Gen. Sodium Hypochlorite 7 7
Ozonation (on-site generation) 10
Residual Maintenance N/A
|pH Adjustment
Slaked-Quicklime [Calcium Oxide) 5
Hydrated Lime (Calci oxide) 4
All others (hydrachlo c acid) sgd Argikide™Sulfuric atid) sodium carbonate) 1

|Coagulation & Flocculation Process
Chemical addition (1 Point for 24
polymer added, maximum 5 points)

Rapid Mix Units
Mechanical Mixers 3
Injection Mixers 2
In-line blender mixers (static mixers, etc.) 2 2
Flocculation Units
Hydraulic flocculators 2
Mechanical flocculators 3
|Clarification and Sedimentation Process
Adsorption clarifier 10
Horizontal-flow (rectanguiar basins) 5
Horizontal-flow {round basins) 7
Up-flow solid contact sedimentation 15
Inclined-plate sedimentation 10
Tube sedimentation 10
Dissolved air flotation 10
Filtration Process
Single media filtration 3
Dual or mixed media filtration 5
Microscreens/Membrane filtration 5 5
Direct filtration 5
Diatomaceous earth filtration 12
Slow sand filtration 5
Cartridge/bag filters 5
Pressure or greensand filtration 10




March 1, 2024

City of Umatilla (00914) — Wigen Skids w/ Toray HFUG-2020AN UF Modules

Conditional Approval — PR# 16-2024

Page 61 of 68
Water System Treatment and Distribution Classification Worksheet 8/29/2023 Page 2 of 2
PWS Name: City of Umatilla PWS ID#: 41 00914
WTP ID: D
Item _|Points
Stability or Corrosion Control
Slaked-Quicklime (calcium oxide) 10
Hydrated Lime (calcium hydroxide) 8
Caustic soda (sodium hydroxide) 6
Orthophosphate 5
Soda ash {sodium carbonate) 4
Aeration: Packed tower, Diffusers 3
Calcite 2
Others: sodium bicarbonate, silicates 4
Treatment Processes
Aeration 3
Packed tower aeration 5
lon exchange/softening 5
Lime-soda ash softening 20
Copper sulfate treatment 5
Powdered activated carbon 5
Potassium permanganate 5
Special processes 15
Sequestering {polyphosphates) 3
Discharge to lagoons 5
Discharge to lagoons and then raw water source 8 8
Discharge to raw wat 10
Disposal 1o sanitary 3
Mechanical dewateri 5
On-site disposal 5
Land application 5 5
Solids composting 5
Facility Characteristics
{Instrumentation
The use of SCADA or similar instrumentation systems to provide data | T |
with no process control
The use of SCADA or similar instrumentation systems to provide data I 3 |
with partial process control
The use of SCADA or similar instrumentation systems to provide data I 5 | 5
with complete process control
Clearwell size less than sverage day design flow CW size (MG) = | 5 S
Total Points => 51
Water Treatment Classification => WT-| 2
Water Distribution Classification => WwD-| 2
Filtration Endorsement Required (Yes/No) => FE Reg-
Classification of water treatment plants and distribution systems: Population = 7,605
WT Class Points WD Class Population
Water Treatment 1 1to 30 Water Distribution 1 1to 1,500
Water Treatment 2 <=== WTI-2 ===> 31t 55 Water Distribution 2 1,501 to 15,000
Water Treatment 3 56t0 75 Water Distribution 3 15,001 to 50,000
Water Treatment 4 76 or more Water Distribution 4 50,001 or more
Filtration Endorsement (FE) Is an additional classification that applies when a water treatment plant is classified as a
Water Treatment 2 (WT2) and uses conventional or direct filtration treatment to treat surface water or
lgroundwater under the influence of surface water (i.e., FE endorsement required for WT2 operators, but not WT3 or higher)




March 1, 2024

City of Umatilla (00914) — Wigen Skids w/ Toray HFUG-2020AN UF Modules
Conditional Approval — PR# 16-2024

Page 62 of 68

<<<Go Back to List of Attachments Next Attachment - H (Ten States Standards) >>>

Attachment G
City of Umatilla Required Details



March 1, 2024

City of Umatilla (00914) — Wigen Skids w/ Toray HFUG-2020AN UF Modules
Conditional Approval — PR# 16-2024

Page 63 of 68

UF Membrane Vendor and Membrane Selection:
COU Required Details

The PCL / W&C team were directed to incorporate the following COU requured details for the

UF padcage (aka LLE#2) :

In accordance with COU provided direction the raw water flow for the UF system is

based  _ _ 24 hour average daily flow as well as a UF skid operation of 24 hours per day (and not

16 hours of production for . 3.1 mgd filtrate production at build-out as cniginally specified).

. build-out demand 1s 3.1 mgd of non-potable filtrate while COU build-out demand 15 4.8

mgd of potable water; thus the build-out WIF demand is 7.9 mgd of filtrate from the UF slads.

Kinetrol / K-Tork clamshell pneumatic valve actuators vs. proposed Bray rack and pinion actua-

tors.

3. Electrically actuated skid flow control valves vs pneumatic.

4. Utilizing HDPE instead of schedule 80 PVC for all “MIT-side™ piping since PVC is not desired
for compressed air service.

5. Use of slightly more conservative membrane flux based on description in WesTech’s proposal
which took into account membrane down-time

6. Use of 200-micron vs 300-micron UF strainers.

7. Provide slightly different UF feed pump that 1s not close coupled for potential ease in future
mantenance.

8. Provide altemate chemical “dosing pump” for feeding chenucal into the membrane CIP tank
Onigmal proposal was an air-diaphragm dosing pump by Wilden

9. Confirm that UPS will be provided in the control panels to keep computer/PLC on during power
failure. [confirmed]

10. Confirm that the matenal of the CIP 1s Hastelloy or Inconel and not 316 ss. [Inconel confinmed]

In addition to the proposed “adders™ above, the team agreed to get deductive pricing on a couple of stems
to help off-set potential cost increases above.

11. The use of Forsta (200 mucron) versus Amiad strawmers.

12. The use of the recently developed larger Toray membranes (HFUG-2020AN) which has sigmfi-
cantly more membrane surface area (969 SF) than the ongmally proposed Toray (HFU-2020AN)